West Basin Facility Plan Project 7054

TECHNICAL MEMORANDUM 2
Rock Creek WRRF Capacity Assessment

FINAL / April 2025

Produced by: @ C2FGId”

\\\///
CleanWater\\ Services




~
CleanWater\\ Services
West Basin Facility Plan Project 7054

TECHNICAL MEMORANDUM 2
Rock Creek WRRF Capacity Assessment

FINAL / August 2025

EXPIRES: 12/31/26



ROCK CREEK WRRF CAPACITY ASSESSMENT
APRIL 2025 / FINAL / CAROLLO

Contents
™ 2 ROCK CREEK WRRF CAPACITY ASSESSMENT 2-1
2.1 Introduction and Major Assumptions 2-1
2.1.1  Flows and Loads 2-1
2.1.2  Overall West Basin Operation and Flow Transfers 2-4
2.1.3  Regulatory Assumptions 2-5
2.14 Design Criteria 2-5
2.2 Liquid Treatment Process Capacity 2-6
2.2.1  Influent Pumping 2-6
[...]
adopted herein are consistent with the Rock Creek Primary Clarifier Alternatives Analysis (Kennedy Jenks, 2019).

(2) The West Basin Alternatives CAMP® analysis adopted a lower TSS removal of 40%. In the current analysis, this conservative
removal was found to yield primary effluent loads that resulted in overly conservative for mixed liquor suspended solids
concentrations.

ADWF - average dry weather.

Historical primary clarifier performance

Plots of primary clarifier chemical oxygen demand (COD) and TSS removal versus SOR from 2015
through2021 are shown in Figure 2.5 and Figure 2.6 for dry and wet weather conditions, respectively. The
number of primary clarifiers online was not included in the historical data provided by the District; as a
result, the recent historical primary clarifier performance relative to SOR is uncertain. Figure 2.5 and
Figure 2.6 were prepared based on typical operation: the SOR was calculated for the dry weather season
assuming one to two primary clarifiers online and two to three primary clarifiers online for the wet
weather season. Given the uncertainty in this approach, data were excluded from transition months

(April, May, October, and November) when changes in influent flow rate would prompt clarifiers to be put
into or taken out of service.

CLEAN WATER SERVICES
WEST BASIN FACILITY PLAN PROJECT 7054 2-10



ROCK CREEK WRRF CAPACITY ASSESSMENT
APRIL 2025 / FINAL / CAROLLO

100 100

QT _ y =-0.0018x+79.182 -
£ P 4 R2=0.0558 2% g

[=] ==
g ﬁ 80 e =] o0
8 E 1 88 gd " y =-0.0087x + 85.145
53 } o [ = R? = 0.3553
- 2 70 So 704
23 28
S E 60 1 SS 60 -
=3 =3
=5 90 1 Y I “““““ IR B £
= 3=
£ 8 40 1 Ec 40 y = BE-05x + 50 081
.= y =0.0001x+50.081 eE R? = 0.3406
25 30 1 R?=03582 L% 30 -
g s 20 Ss

= E - . oz 20
%\5 @ Binned Histarical TSS Removal %‘ﬁ @ Bimned Historical TSS Removal
£E 17| o Bimet Histoical cOD Remora £E 101 g BimedHistorical COD Remova

[
0 . r r 0 . - :
0 1000 2000 3000 4000 0 1000 2000 3000 4000
Primary Clarifier SOR, gpd/sf (one unitin Primary Clarifier SOR, gpd/sf (two unitsin
service) service)

Figure 2.5  Historical Dry Weather Primary Clarifier Performance

TSS and COD removals are estimated from concentrations measured in the combined influent and primary effluent (flow and
load contributions from internal recycles are not accounted for in the combined influent due to sampling location) in CEPT
mode. Removals greater than 100 percent and less than 0 percent have been dropped. Historical data were binned by SOR
with bins of width 100 gpd/sf. Median values shown with upper and lower bars denoting the 25th and 75th percentile,
respectively. Bins with fewer than three observations are not shown.

100

100 — 0.07x+ 99638 - @ Binned Historical TSS Removal
B __ qp | _ R?= (8425 2 5 90 4 —| ®Binned Historical COD Removal
En ‘s _ T . 0 = 1=
o c T c .08
= y=-00167x+ 71416 a® 80
SE 807 R?=07381 © =
§3 4. S8 70 -
FE 23 -
S 60 S £ 601 {y="00338x+ 10385
—_ = @
=2 = Rz= 09006
=5 54 i1 ] EHE 50
3 = [ 25 4 -
52 407 8 £
8% 3. S5 301
E 2 &%
S 9| 28 D
=9 [ ] 55
g E 1p | ®Binned Historical TSS Removal E£ 10 y =-00267x+ 73 962
o @ Binned Historical COD Removal o R = 0.8085
U T T T O T T T
0 1000 2000 3000 4000 0 1000 2000 3000 4000
Primary Clarifier SOR, gpd/sf(two unitsin Primary Clarifier SOR, gpd/sf (three unitsin
service) service)

Figure 2.6  Historical Wet Weather Primary Clarifier Performance

TSS and COD removals are estimated from concentrations measured in the combined influent and primary effluent (flow
and load contributions from internal recycles are not accounted for in the combined influent due to sampling location).
Removals greater than 100 percent and less than 0 percent have been dropped. Historical data were binned by SOR with
bins of width 100 gpd/sf. Median values shown with upper and lower bars denoting the 25th and 75th percentile,
respectively. Bins with fewer than three observations are not shown.

CLEAN WATER SERVICES
WEST BASIN FACILITY PLAN PROJECT 7054 2-11



ROCK CREEK WRRF CAPACITY ASSESSMENT
APRIL 2025 / FINAL / CAROLLO

For the dry weather season, Figure 2.5 shows that high TSS and COD removals have been achieved at
elevated SORs (consistent with expectations for CEPT). These removals have been relatively constant over
the range of SORs. Based on this information, the primary clarifier TSS removal rate was assumed to be
70 percent during the dry weather period which is approximately equal to the lowest median value shown
in Figure 2.5 at SORs between 1500 and 1800 gpd/sf.

As shown in Figure 2.6, the historical primary clarifier TSS and COD removal in the wet weather exhibits a
greater dependency on SOR than in dry weather. This is due, in part, to the wider range of SORs operated
under in the wet weather season. Based on this information, the primary clarifier TSS removal was
assumed to be 60% during the wet weather period which is approximately equal to the average median
removal shown in Figure 2.6 for an SOR equal to 1800 gpd/sf (with two units in service).

2.2.3.2  Primary Clarification Capacity

Based on the design criteria established in Table 2.8, the four primary clarifiers will have an ADWF of

83 mgd with one clarifier out of service with CEPT, a MMWWF capacity of 111 mgd and a peak hour
flow (PHF) capacity of 231 mgd (Table 2.9) with all units in service. Figure 2.7 shows the primary clarifier
trigger plot for each flow condition. As shown, a fifth primary clarifier would be needed in 2050 to meet
the MHWWF criteria.

Table 2.9  Primary Clarification Capacity

Parameter ‘ADWF (Firm) ‘ MMWWEF (Total) MHWWEF (Total)
Primary influent flow, mgd |83 111 231
Estimated capacity year > 2075 2052 2050

As noted above, the SOR design criterion of 1800 gpd/sf for the ADWF and MMWWF conditions were
adopted for consistency with the Rock Creek Primary Clarifier Alternatives Analysis (Kennedy Jenks, 2019).
Historically, when operated with CEPT, the primary clarifiers have removed approximately 70 percent of
the influent TSS when operating at SORs in the vicinity of 1800 gpd/sf. During the wet weather season,
with no CEPT, the primary clarifiers have removed approximately 45 to 60 percent of the influent TSS
when operating in the vicinity of 1800 gpd/sf. An SOR of 1500 gpd/sf was adopted for both the ADWF
and MMWEF conditions in the 2014 facility plan. At this lower SOR, the redundancy criterion would still be
satisfied through 2075 and the trigger year for the MMWWF condition would move up to 2033. If the
primary clarifiers were operated conventionally during the dry weather season, a lower SOR design
criterion would be appropriate. Typical average SORs for conventionally operated primary clarifiers range
from 800 to 1200 gpd/sf (Metcalf and Eddy, 2005). With an SOR of 1000 gpd/sf, for example, the
redundancy criterion would be reached in 2035.

CLEAN WATER SERVICES
WEST BASIN FACILITY PLAN PROJECT 7054 2-12



A 300
ADWF
SOR = 1800 gpd/sqft
Largest unit out of service
250 A
_____ 2014 Facility Plan
_go 200 projection o
w === CAMP projection
% —— Modeled projection
< sod Modeled capacity
§ O Historical
E
)
£ 1007 ~2075
a
50
O T T T T T T
2010 2020 2030 2040 2050 2060 2070 2080
Date
C 300 .
MHWWEF ’,/’
SOR = 3750 gpd/sqft L
All units in service Prad
250 1 RO S
”
o //
50 e
E 200 R
w .
= >
=
T .
2 150 1
c
e
E
2 100
E
a
50 1
0 2050
2010 2020 2030 2040 2050 2060 2070 2080
Date
Figure 2.7 Primary Clarification Trigger Plots

ROCK CREEK WRRF CAPACITY ASSESSMENT
APRIL 2025 / FINAL / CAROLLO

B 300
MMWWF
SOR = 1800 gpd/sqft
All units in service
250 1 RS
o]
£
~ 200 A
w
s
=
=
= 150 A
5
=
kS
2 100 A
©
E
a
50
2052
0 T T T T T T
2010 2020 2030 2040 2050 2060 2070
Date

2080

Conditions depicted include (A) average dry weather flow with the largest unit out of service with CEPT; (B) maximum
month dry weather flow with all units in service; (C) maximum month wet weather flow with all units in service; and
(D) peak hour wet weather flow with all units in service.

Finally, concerns have been raised that a fifth primary clarifier may be infeasible given site constraints in
the vicinity of the existing primary clarifiers. If a fifth primary clarifier is not installed by buildout, the SORs
under the projected 2075 MMWWF and MHWWF would be 2100 gpd/sf and 4300 gpd/sf, respectively.
While these SORs would be high for conventional primary clarification, they may be feasible with CEPT.
This analysis should be revisited once the trigger point for building a fifth primary clarifier is closer.

CLEAN WATER SERVICES
WEST BASIN FACILITY PLAN PROJECT 7054



ROCK CREEK WRRF CAPACITY ASSESSMENT
APRIL 2025 / FINAL / CAROLLO

2.2.4 Secondary Treatment

Secondary treatment at the Rock Creek WRRF is performed by west and east treatment trains. The two west
treatment trains (Aeration Basins 1 and 2) are operated as a single system with Secondary Clarifiers 1 through
6. Secondary Clarifiers 5 and 6 are not used in general because their organ-pipe scraper mechanisms were
not upgraded to Tow-Bro mechanisms with the rest of the west secondary clarifiers in 2015. The four east
treatment trains have normally been operated independently, with Aeration Basins 4, 5, 6 and 7 coupled with
Secondary Clarifiers 7, 8, 10, and 9, respectively. The flexibility exists to group the individual east treatment
trains together.

Aeration Basins 1 and 2 each have a total volume of 2.17 million gallons (MG), four 147,500-gallon
selector zones, and a 21-foot side water depth. Return activated sludge (RAS), primary effluent and
volatile fatty acid (VFA) feed from the unified fermentation and thickening (UFAT) process are all directed
to the first anaerobic zone. The basins are configured to operate in either an anaerobic, oxic (AO)
configuration for biological phosphorus removal during the winter when nitrification is not required or in
the anaerobic, anoxic, oxic (A20) configuration for biological phosphorus removal when nitrification is
required. In the A20 configuration, internal mixed liquor pumps return nitrate to the third selector zone
(Figure 2.8). The anaerobic and aerobic zones are approximately 13.5 percent of the total volume each.

(A) Aeration Basins 1 & 2 AO Operation

Primary Secondary
Effluent Clarifiers 1-4
VFA |
N Secondary
Feed — Effluent
Zone 1 Zone 2 Zone 3 Zone 4 Zone 5 ‘
RAS WAS
(B) Aeration Basins 1 & 2 A20 Operation
Primary Secondary
Effluent Clarifiers 1-4
|V/ 7. N e (NN e S (NN Ry A [N R A (N e (NN R R
_ Secondary
Feed | > Effluent
Zone 1 Zone 2 Zone 3 Zone 4 Zone 5
T MLR ‘
RAS WAS

Figure 2.8  Aeration Basins 1 and 2 Operating Modes

Aeration Basins 4 and 5 each have a total volume of 1.7 MG, three selector zones, and a 15-foot side
water depth. The first two selector zones are 85,000 gallons and the third selector zone is 170,000 gallons.
RAS and VFA feed from the UFAT process are directed to the first selector zone while primary effluent can
be directed to either the first or the third selector zone. Internal mixed liquor pumps return nitrate to the
third selector zone. This flexibility allows the District to operate Aeration Basins 4 and 5 in one of four
different configurations depicted in Figure 2.9. In the summer season, Aeration Basins 4 and 5 are
operated in an A20 configuration, while during the winter the District typically operates these basins in
either an AO configuration or a step-feed configuration depending on if extra nitrification is required to
allow the District to meet their effluent ammonia limit. The anaerobic zones (selector zones 1 and 2) and

CLEAN WATER SERVICES
WEST BASIN FACILITY PLAN PROJECT 7054 2-14



ROCK CREEK WRRF CAPACITY ASSESSMENT
APRIL 2025 / FINAL / CAROLLO

the anoxic zones (selector zones 3 and 4) are approximately 10 percent of the total volume each, while the
aerobic zone is approximately 80 percent of the total volume.

(A) Aeration Basins 4 & 5 AO Operation

Primary Sgcpndary
Clarifiers 7 & 8

Effluent |
| | 1 | | | I
[ | | | i i ! | Secondary
- == | | ] J Effluent
Zone 2 Zone 3 Zone4 Mixed Liquor
Channel
RAS VA

(B) Aeration Basins 4 & 5 A20 Operation
Primary Secondary

Effluent | i _ » Clarifiers 7 & 8

| | I | } | | |
J ‘ ! ! || ‘ ‘ l { ’ ‘ Secondary
‘j J - | el ﬂ | ‘ 1 } - Ny Effluent

VFA Zone 1 Zone 2 Zone 3 Zone4 Mixed Liquor e
Feed MLR Channel
RAS iAS
(C) Aeration Basins 4 & 5 A20/Step Feed Hybrid Operation
Primary Secondary
Effluent  s0% | 50%) Clarifiers 7 &8
| ‘ _J 1 | | ; | | | l | ‘ Secondary
= | = ‘ | -l | | \ | } J i Effluent
VFA Zone 1 Zone 2 Zone 3 Zone4 Mixed Liquor -
Feed MLR Channel
s WAS
(D) Aeration Basins 4 & 5 Step Feed Operation
Primary Sgc.ondary
Effluent  so%] , _ 50% | Clarifiers 7 & 8
| | | | ‘ l | I I T
| 1 ‘ | || | ‘ ( | J Secondary
s == | Fomencll| |l | ‘ —— Effluent
VFA Zone 1 Zone 2 Zone 3 Zone4 Mixed Liquor |
Feed Channel
= WAS

Figure 2.9  Aeration Basins 4 and 5 Operating Modes

Aeration Basins 6 and 7 were designed as multipurpose basins capable of operating in a range of
configurations (Figure 2.10). Each basin has a total volume of 1.7 MG consisting of nine zones. In general,
the basins can operate in plug flow or step feed. In plug flow, internal mixed liquor pumps are available to
return nitrate to the third selector zone, allowing the basins to operate in an A20 configuration for
biological phosphorus removal during the dry weather season and in the AO configuration for biological
phosphorus removal during the wet weather season.

CLEAN WATER SERVICES
WEST BASIN FACILITY PLAN PROJECT 7054 2-15



(A) Aeration Basins 6 & 7 AO Operation

Primary

Effluent |

ROCK CREEK WRRF CAPACITY ASSESSMENT
APRIL 2025 / FINAL / CAROLLO

Secondary
Clarifiers 9 & 10

J. .L .L I Secondary
Effluent
VFA Zone 1 Zone 2 Zone 3 Zone 4 Zone 5 Zone 6 Zone 7 Zone 8 Zone 9 Mixed Liquor
Feed Channel
RAS WAS
(B) Aeration Basins 6 & 7 A20 Operation
Primary Secondary
Effluent Clarifiers 9 & 10
ot el el g
: Effluent
VFA Zone 1 Zone 2 Zone 3 Zone 4 Zone 5 Zone 6 Zone 7 Zone 8 Zone 9 Mixed Liquor
Feed 1 WL Channel
B WAS
(C) Aeration Basins 6 & 7 A20/Step Feed Hybrid Operation
Primary S'eFondary
Effluent  64% | 2%) 4% Clarifiers 9 &J10
L4l R
Effluent
VFA Zone 1 Zone 2 Zone 3 Zone 4 Zone 5 Zone 6 Zone 7 Zone 8 Zone 9 Mixed Liquor ‘
Feed 1 Wi Channel
RS WAS
(D) Aeration Basins 6 & 7 Step Feed Operation
Primary S'egondary
Effluent  33%] 3% 4%, Clarlflers 9&10
J. I Secondary
Effluent
VFA Zone 1 Zone 2 Zone 3 Zone 4 Zone 5 Zone 6 Zone 7 Zone 8 Zone 9 Mixed Liquor
Feed Channel
RS WAS
Figure 2.10 Aeration Basins 6 and 7 Operating Modes
CLEAN WATER SERVICES
WEST BASIN FACILITY PLAN PROJECT 7054 2-16



ROCK CREEK WRRF CAPACITY ASSESSMENT
APRIL 2025 / FINAL / CAROLLO

The anaerobic zones are approximately 10 percent of the total volume, the anoxic zones are
approximately 10 percent of the total volume, and the aerobic zones are approximately 80 percent of the
total volume. In the step-feed mode, primary effluent is split between Zones 1, 6 and 8, which are anoxic.
In this mode, the anoxic zones are approximately 20 percent of the total volume and the aerobic zones
are approximately 80 percent of the total volume. The District has also successfully operated the basins in
a hybrid A20/step feed mode where a portion of the primary effluent is added to the second anoxic zone
to provide additional denitrification capacity. In the hybrid A20/step feed mode, the total volume of the
aerobic zones is approximately 67 percent of the total volume.

2.2.41  Secondary treatment design criteria

Table 2.10 summarizes the design criteria adopted in the secondary treatment capacity evaluation. Both
dry and wet weather conditions were evaluated. For dry weather conditions, secondary treatment capacity
is rated by the sum of the maximum sustained overflow flowrates that each secondary clarifier can pass
with the secondary inventory resulting from the max month dry weather (MMDW) primary effluent load as
determined through a combination of biological process modeling and a state point analysis. As
discussed below, the operating configuration and aerobic solids retention time (aSRT) were selected to